
I ! 

I ) 

i 
I 
J 

, l 

I 

/ 1 

I 

. I 

• I 

, I 

I 

' i 

C:::ITY OF BANDON 

Caas COUNTY, OREGON 

JUNE 2002 
PRCIJEaT Ne. 4501.35 

The Dyer Partnership 
Engineers & Planners, Inc. 
275 Market Avenue 
Coos Bay, Oregon 97420 
541/269-0732 a Fax 541/269 .. 2044 



City of Bandon 
Coos County, Oregon 

June,2002 
Project No. 4501.35 

The Dyer Partnership 
Engineers & Planners, Inc. 

275 Market Avenue 
Coos Bay1 Oregon 97420 . 
(541) 269-0732 Fax (541) 269-2044 
dveroart@harborside.com 



Table of Contents 

SECTION ES - EXECUTIVE SUMMARY 

SECTION 1 - INTRODUCTION 
1.1 Background ..................................................................................... 1 -1 
1.2 Objectives ....................................................................................... 1-2 
[...]
The Dyer Parlnership, Engineers & Planners, Inc. 3-7 



City of Bandon 
Wastewater Master Plan 

Section 3 
Existing Wastewater Facilities 

For 48-hour periods with precipitation exceeding 1.5 inches, Bandon flows averaged 322 gpcd and were 
higher than the EPA guideline of 275 gpcd 68% of the time. For 24-hour rains exceeding one inch, 
Bandon flows exceeded EPA' s level 54% of the time. Both flows exceed the EPA flow rate guidelines 
for excessive inflow. See Appendix B for a compilation of the data used for this determination. 

Another way of checking the amount of system I/I is to compare water consumption from the municipal 
treatment plant to wastewater flows. Water use in Bandon is about equally split between residential use 
and commercial/industrial use. Accounting for the residential use on septic tanks and city water, about 
97% of the metered water accounts are on the sewer system.· Accepted numbers for sewer usage are 
70% to 80% of metered water use; 80% is used for this study. Correcting the metered winter-time 2000 
through 2001 water use for Bandon give an average daily discharge to the sewer system of 0 .227 MGD 
from water system customers. Wet weather W'WTP flows for Bandon for the same time period are 
0.369 MGD. Approximately 38% of the wet weather flows to the WWTP for this time period came 
from non-metered sources, most likely III. 

Some factors need to be considered when comparing current water use to WWTP flows. The data used 
was the most current available, but it should be recognized that 2000/2001 was a drought period and 
most likely under represents normal WWTP flows. Comparing current water use with 1999 (a year with 
average rainfall) WWTP flow data projects 59% of wastewater flows from non-metered sources. The 
City of Bandon has been engaged in an ac.tive program to curtail inflow in response to smoke testing the 
sewer system in 1999. Almost 100 direct inflow sources were detected and corrected as a result of this 
program. This would account for an undetermined amount of the reduction in WWTP flows since 1999. 
A conservative range to use for this facility,s III would be 40% to 50% of the wet weather flows are due 
to non-metered sources. 

Figure 3.2.2 is a graph of monthly rainfall and the average daily plant flows for the month for wet 
weather months in 1999 and 2000. The strong correlation between rainfall and plant flows demonstrates 
the effects of I/I on the system. 

The Dyer Partnership, Engineers & Planners, Inc. 3-8 



City of Bandon 
Wastewater Master Plan 

Figure 3.2.2 

0.9 

0.8 

:c 0.7 
Cl 
:e 
; 0.6 
0 
u:: 0.5 
~ 
~ 0.4 
(I) 

i'. 0.3 
""' (I) 

~ 0.2 

0.1 

0 

0 

Lift Stations 

Bandon Wet Weather Flow 1999/2000 

Bandon Wet Weather Flow vs. Rain 

2 4 6 8 10 

Rain {inches) 

The Bandon wastewater system includes four raw sewage lift stations. 

Section 3 
Existing Wastewater Facilities 

12 14 

The public works staff monitors each station's performance by visiting the stations every other day. 
Each station is duplex, with a redundant pump at each station. Design parameters for the pump 
stations are summarized in Table 3 .2.4. 

Table 3.2.4 
Pump Station Design Data 

Pump Station Filmore North Johnson outh Jetty 
Street Avenue Creek 

Date Built 1970 1977 1980 1994 
Last Upgrade 1994 - 1995 -
Level Control Bubbler Mercury Switch Float Switch Mercury Switch 
Sulfide Control None None None Airlniec · 
Force Main Length (feet) 370 80 6,200 2,470 
Force Main Diameter (inches) 12 4 6 6 
Generator kW NIA NIA 72 35 
- -· " 

50 2 20 5 
Rated Flow (Per Pump GPM) 2,222 150 135 310 
Head (FT) 64 16 115 37.5 

The Dyer Partnership, Engineers & Planners, Inc. 3-9 

{D f 



City of Bandon 
Wastewater Master Plan 

Section 3 
Existing Wastewater Facilities 

Filmore Street Pump Station - This station, originally built in 1970, receives all incoming flow from 
the Bandon sewer system and discharges through a 12-inch diameter force main, approximately 370 
feet into the head works of the WWTP. The station was upgraded in 1994, during construction of the 
WWTP. The original wet-well/dry-well configuration was converted to a wet-well, with the old dry
well used for additional wet storage capacity. The facility is rated as an EPA Class l system. The 
overflow point is a 12-inch line to Ferry Creek. The flapper valve backflow prevention on the overflow 
is showing signs of leakage and it is recommended that it be replaced with a duckbill valve. 

The station now has two Fairbanks Morse 50-Hp variable speed non-clog vertical column turbine 
pumps, installed in 1994 when the WWTP was upgraded. Capacity of a single pump is 2,222 gpm at 
64 feet TOH. One pump was removed and rebuilt in 2001, and the second is scheduled for rebuild in 
summer 2002. Design flow for this station is 3.2 Mgd. A wood frame building serves to house the 
controls and electrical equipment. The wet-well level is controlled by a bubbler system. Alarm 
controls consist of an autodialer and alarm messages recorded at the main control panel of the WWTP. 
There is no back-up power for this station, although redundant electric feeds from two different local 
power grids insure against local disruptions. 

Bonneville Power Administration, as part of an energy efficiency test project, set the pump controls in 
2001 to vary the pump speed to maintain a static wet-well level. With this configuration, the pumps 
ran too slow to effectively remove solids from the wet-well, resulting in an accumulation of floating 
grease and rags on top of the wet-well and a build up of sand and gravel on the wet-well floor. The 
pumps have been returned to a start/stop control strategy. 

Figure 3.2.3 
Filmore Influent Pump Station 

The Dyer Partnership, Engineers & Planners, Inc. 3-10 



City of Bandon 
Wastewater Master Plan 

Section 3 
Existing Wastewater Facilities 

North Street Pump Station - This station is a factory-built, internally wired pumping station 
manufactured by Hydronix, Inc. Rated capacity is 150 gpm at 16 feet for each of the two horsepower 
pumps. The lift station is housed within a fiberglass enclosure, mounted over a five-feet diameter by 
five-feet deep concrete wet well, with two Hydr-o-matic Model 40 MPC self-priming pumps. Serving 
the north portion of Basin l, this station discharges into a manhole about 50 feet from the station. The 
station is equipped with an autodialer and local alarm bell and flashing red alarm lights. 

This station is difficult to maintain, as it meets the OSHA definition of a confined space, requiring two 
operators for entry. The only way in to the wet well is a port in the bottom of the fiberglass enclosure, 
which is difficult to access for wet well cleaning or inspection. Operators cleaning the wet well use a 
long handled net to collect floating grease balls and solids and must hand the dripping net over their 
head to another operator for emptying. 

The station was installed in 1977, and the equipment is near the end of its rated life. A pump down 
flow test on the station showed each pump running at about 35 gpm, well under the design flow. This 
station serves a small area and no overflows have been recorded, so the combined pump output appears 
to handle the current flows . The low pump flows could indicate worn out impellors or restrictions in 
the system downstream of the pump; further investigation is warranted. The remaining expected life of 
this station is less than the study period and it is recommended that funds be budgeted to replace this 
pump station in the next ten years. 

Figure 3.2.4 
North Street Pump Station 

The Dyer Partnership, Engineers & Planners, Inc. 3-11 



City of Bandon 
Wastewater Master Plan 

Section 3 
Existing Wastewater Facilities 

Johnson Creek Pump Station - This station was built in 1980 on Beach Loop Road, in the floodplain 
of Johnson Creek. It serves the Beach Loop and Seabird Drive area south of Face Rock Drive. The 
system consists of a 6-foot diameter by 15.5 foot deep concrete wet-well with two 20 Hp vertical 
vacuum prime pumps with float switch level controls. The single pump capacity is 135 GPM at 115 
feet of total dynamic head. The 6,200-foot pressure main discharges into a manhole on Beach Loop 
Drive, just north of Face Rock Drive. The overflow discharges directly into adjacent Johnson Creek. 
An autodialer and exterior flashing light provide alarm notification. A 72 kW diesel generator with an 
automatic transfer switch provides auxiliary power. 

This station is showing deterioration in both the equipment and structure. At a minimum the structure 
requires minor siding repair, exterior paint and corrosion sealants for exterior metal fittings and panels. 

The pumps have exceeded their rated life and parts are difficult to obtain. The auxiliary equipment 
shows extensive corrosion from flooding. The generator cannot be run during periods of flooding due 
to safety concerns. The generator has nonfunctioning meters, and is subject to repeated seal Leaks. 
Rodent damage caused generator and control wiring to need replacement recently. 

Of greater concern is the fact that the station is located about ten feet below the historic flood level. 
The pump station has been inundated by surface water during past flood events causing service 
outages. It is recommended that this station be raised above the floodplain, the generator refurbished, 
and submersible pumps be instaUed to replace the existing vacuum prime pumps. 

Figure 3.2.5 
Johnson Creek Pump Station 

The Dyer Partnership, Engineers & Planners, Inc. 3-12 



City of BBndon 
Wastewater Master Plan 

Section 3 
Existing Wastewater Facilities 

South Jetty Pump Station - The station was constructed in 1994 to serve the area below the bluff and 
south of the jetty. The station is sized to serve the entire neighborhood (Basin 9), although a number of 
homes have not connected. Homes are allowed to remain on existing septic systems until the leach 
fields fail , and then are required by DEQ to connect to the public system. 

The system has a seven-foot diameter by 12.5-foot deep pre-cast concrete wet-well with duplex 
submersible constant speed five-HP pumps controlled by a mercury switch. The pumps are each rated 
at 310 gpm at 3 7. 5-feet of dynamic head. The elevation of the pump station is located just above local 
flood stage for a hundred year flood event. A 3 5 HP diesel generator located in the control building 
provides emergency power via an automatic transfer switch. An autodialer provides alarm notification 
functions. 

The 2,470-foot, 6-inch diameter PVC force main discharges into a manhole at Edison and Jetty Roads, 
and gravity feeds from there to the Filmore Street Pump Station. The overflow is across a private 
lawn, 100 feet east of the pump station. This station is in excellent condition. 

Figure 3.2.6 
South Jetty Pump Station 

The Oyer Partnership, Engineers & Planners, Inc. 



City of Bandon 
Wastewater Master Plan 

3.3 Wastewater Treatment Facility 

Section 3 
Existing Wastewater Facilities 

The treatment facility, constructed in 1994, is located east of Old Town, at the intersection of 
Caroline A venue and Riverside Drive. The WV/TP is a conventional activated sludge plant. The 
plant includes head works, two aeration tanks, two secondary clarifier tanks, one aerobic digester, a 
UV disinfection system, a sludge thickening screw press and sludge drying beds . Bandon recently 
acquired a truck for spreading sludge on agricultural lands . Figures 3 .3 .1 through 3 .3 .5 are photos of 
the main components of the WWTP. Figure 3.3.6 is a plan view of the INVVTP . Figure 3.3 .7 is a 
flow chart detailing the processing of the raw sewage. 

A copy of the original Brown and Caldwell design data is included in the appendix. 

Plant Design 
The plant was designed for a population equivalent of 5 ,068 persons. Actual flows for 2001 are 
shown in Table 3.3 .1. Design flows and loadings are shown below in Table 3.3.2 . Rainfall for 2001 
was only two-thirds normal, so flows for this year are not typical. 

Table 3.3.1 
WWTP 2001 Actual Flows and Loading 

2001 Flow Data Influent Effluent 

. Month Avq. Flow Max Flow Rain BOD BOD TSS TSS BOD BOD TSS TSS 

Mod Mod Inches mq/I ood mq/I ppd Mq/I ood ma/I ood 

Jan-01 0.284 0.342 3.51 247 459 240 459 8 18 10 24 

Feb-01 0.280 0.360 3.81 354 650 244 456 6 14 9 19 

Mar-01 0.283 0.350 3.01 240 423 259 478 8 17 7 17 

Aor-01 0.308 0.385 4.57 289 612 220 456 8 22 7 18 

May-01 0.282 0.346 2.04 321 578 258 471 8 18 10 24 

Jun-01 0.277 0.367 2.62 373 693 271 491 8 17 11 25 

Jul-01 0.300 0.336 0 .36 394 804 287 594 8 19 12 30 

Auq-01 0.330 0.553 1.14 441 1013 255 569 9 23 12 33 

Seo-01 0.303 0.357 0.27 467 918 265 523 9 23 10 26 

Oct-01 0.266 0.296 3.21 384 669 207 360 6 13 9 20 

Nov-01 0.295 0.545 6.79 296 569 218 426 5 11 12 30 

Dec-01 0.379 0.586 11 .11 256 712 183 474 8 28 11 34 

Max 0.379 0.586 11 .11 467 1013 287 594 9 28 12 34 

Min 0.266 0.296 0.27 240 423 183 360 5 11 7 17 

Ava . 0.299 0.402 3.54 339 675 242 480 8 19 10 25 

Annual Total* 109 - 42.44 - 246,358 - 175,203 - 6,798 - 9,144 
* Total flow in units of million gallons, total BOD and TSS in units of pounds. 

The Oyer Partnership, Engineers & Planners, Inc. 3-14 



City of Bandon 
Wastewater Master Plan 

Section 3 
Existing Wastewater Facilities 

The plant has two aeration basins. Basin 1 holds 157,000 gallons and Basin 2 holds 141,000 gallons. 
During normal operations, Basin 1 is operated and Basin 2 is held in reserve with just enough liquid 
to cover the air nozzles. Basin 2 is brought on-line during wet weather high flow days, or when 
Basin 1 is emptied for cleaning and maintenance. A 1,500-scfm blower with variable frequency drive 
(VFD) provides air to the basins through a membrane diffuser. 

After treatment in the aeration basins, the wastewater flows to the secondary clarifiers for settling. 
Within the clarifiers the well-fed microorganisms or biomass settle out, while the clarified effluent is 
drawn from the top. Skimmers remove any non-biodegradable solids that float to the top of the tank. 
The clarified wastewater flows through an ultraviolet (UV) light disinfection chamber and then is 

discharged to the Coquille River. Each clarifier has a rotating sludge collector to scrape accumulated 
sludge from the bottom of the clarifier to the return activated sludge (RAS) pumps for return to the 
aeration basins or removal to the aerobic digesters. 

The plant has two equally sized 45 feet diameter secondary clarifiers. Design overflow for each 
clarifier is 1000 gallons per square foot for a total capacity of 3.2 MGD. 

The UV disinfection system consists of two flow chmmels, each containing three vertical low
pressure mercury vapor UV disinfection units with 28 lamps per unit. Flow can be directed to each 
or both channels, and each UV unit can be brought on as needed to meet t1ow and turbidity 
conditions. Design exposure time is 12.5 seconds at peak wet weather flow. Minimum exposure 
time for disinfection is 9.5 seconds. 

Sludge from the RAS pumps flows either back into the aeration basins as needed or to the aerobic 
digesters. Sludge is aerated in the digesters to promote the digestion of biomass. Periodically the 
aeration is discontinued and the solids are allowed to settle. The liquid layer, or supernatant, is 
pumped back to the aeration basins for further treatment. The aerobic digesters typically produce 
sludge at about 2% to 3% solids. The biosolid product is a Class B with a minimum volatile solids 
reduction of 38%. 

The aerobic digester has three basins with a total capacity of about 368,000 gallons. Each basin is a 
separate digester and may be operated independently or sequentially. The current operation is to 
operate sequentially. Average design solids retention time is 55 days and average liquid retention 
time is 20 days. The digested sludge or biosolids may either be pumped directly to a tank truck for 
spreading on approved agricultural sites for soil enhancement or run through a screw press for further 
thickening prior to agricultural application. Bandon has recently purchased a spreading tank truck for 
more efficient biosolids application. 

Bandon has two screw presses, one with a 15-gpm capacity and the other with a 35-gpm capacity. 
The presses are capable of reducing the biosolids to 10% solids with a 2.5% solid feed. The screw 
presses have not been used in the last eight years, but are currently being rehabilitated for a trial run 
and possible future use. 

The facility has sludge sand drying beds with a surface area of 4,213 square feet. Don Pierce, former 
City public works director, stated (2002) that the beds were used one time only in the 1970s. The 
first application of biosolids dewatered well. A second application over the dewatered biosolids was 
uriable to drain due to an impervious seal formed by the first layer. The biosolids turned septic, 
creating an odor problem. The odiferous product was too thick to drain and not stable enough to 
remove with a front loader, and was eventually manually removed by City workers. 

The Dyer Partnership. Engineers & Planners. Inc. 3-16 



City of Bandon 
Wastewater Master Plan 

Section 3 
Existing Wastewater Facilities 

Operations Changes 
A number of operational changes have been instituted at the WWTP in the last three years. A 
summary of changes is discussed below. 

DEQ limits the land application of treated sludge to the dry weather months of June through October. 
The WWTP was designed to have sludge decanted on a year-round basis. The sludge capacity of 
the digester is exceeded by June, requiring the sludge to be hauled to alternative sites at a higher 
expense than land application. 

The WWTP has two aeration basins. Past operations utilized both basins full time, although flow 
levels are low enough most of the year for one basin to have adequate capacity. Operating both 
basins requires more aeration, which increases energy and maintenance costs. Current operation is to 
run the larger of the two aeration basins, Basin 1, and maintain a minimum fluid level in Basin 2. 
Wben a basin is effectively empty, power consumption is reduced as the blowers for that basin may 
be reduced to minimum output. Taking Basin 2 out of service allowed it to be thoroughly cleaned 
and repaired and allows it to be used as a backup digester in the winter when digester space is at a 
premium. Reliance on the aeration basin as a digester reduces the capacity of the WWTP to handle 
high flows, and should be seen as a temporary measure. 

Similar operation changes have been made in the secondary clarifiers. The second clarifier is now 
operated only during high flow periods. The reduced operating hours .have lowered maintenance and 
power consumption at the plant, while preserving full treatment and back up abilities. 

Bonneville Power Administration (BPA) has implemented an energy efficiency pilot program at the 
Bandon WWTP. The program includes the installation of a Programmable Logic Center (PLC) and a 
personal computer to control the speed of the blowers in the aeration basin. Sensors in the aeration 
basin measure the dissolved oxygen levels in the basin and the blowers are controlled to maintain a 
set level. 

The Filmore Street Pump Station is also part of the pilot program. BPA originally set a control 
strategy to control the pump speed to maintain a static !eve! in the wet well. Under this control 
sequence, the pumps ran too slow to effectively remove grit from the wet well, and solids settled out 
in the wet well and in the channel leading to the headworks auger. The pumps have been reset to 
allow a fill and pump down run sequence. 

3.4 Effluent Disposal 

Design anticipated plant effluent quality is 10-20 mg/L dry weather BOD and TSS, and 10-30 mg/L 
wet weather BOD and TSS. The current annual average BOD is eight mg/Land the TSS is 12 mg/L. 
The effluent load levels for 2001 are displayed in Table 3 .4.1 . 

Treated effluent from the plant is discharged through a 12-inch outfall line approximately 500 feet to 
the Coquille River. The discharge point is directly north of the wastewater treatment facility at 
Filmore and Riverside Drive. The submerged diffuser is ten feet long with ten 4-inch ports. Design 
outfa!l capacity is 2.6 mgd at high tide. 

The plant has two overflow outfalls, one at the WWTP UV disinfection channel discharging into the 
river, and one at the influent pump station discharging into Ferry Creek. The only recorded overflow 
from the WWTP was in November 1996 when 7.5 inches ofrain in 24-hours caused flows exceeding 

The Oyer Partnership, Engineers & Planners, Inc. 3-17 



City of Bandon 
Wastewater Master Plan 

Section 3 
Existing Wastewater Facilities 

the hydraulic capacity of the plant. The plant was able to process 2.25 MGD on November 19, 1996, 
0.15 MGD more than the design maximum daily capacity . 

Table 3.4.1 
Bandon WWTP 2001 Effluent Daily Averages 

BOD BOD TSS TSS 
Month Mq/I PPD Mg/I PPD 
Jan-01 8 18 10 24 
Feb-01 6 14 9 19 
Mar-01 8 17 7 17 
Apr-01 8 22 7 18 
May-01 8 18 10 24 
Jun-01 8 17 11 25 
Jul-01 8 19 12 30 
Auq-01 9 23 12 33 
Sep-01 9 23 10 26 
Oct-01 6 13 9 20 
Nov-01 5 11 12 30 
Dec-01 8 28 11 34 

Max 9 28 12 34 
Min 5 11 7 17 
Avg 8 19 10 25 

3.5 Sludge Disposal 

The sludge generated at Bandon WWTP is a Class B biosolid with a minimum volatile reduction of 
38%. The solids content normally runs from 1.5% to 2.5%. Treated biosolids from the plant are 
decanted into a City owned spray tank truck and spread for beneficial use on 30 acres of agricultural 
land. Part of the land is used for growing trees and part for growing rye grass hay. About 18 acres of 
the site is actually in use for application at any one time. Bandon has obtained permits for other 
beneficial use sites to assure adequate disposal sites for future growth. Current DEQ site restrictions 
limit spreading biosolids to June through October. 

The design solids retention time in the digester is 55 days . The dry weather restriction on spreading 
has caused sludge to be held up to eight months in the digester, over four times the design period. 
This causes the digester to be overloaded, with the potential to reduce effluent quality. Careful plant 
management, the use of one aeration basin for a temporary digester and low rain levels have enabled 
the plant to maintain high effluent quality, but alternative biosolids disposal and wet weather holding 
capacity remain high priorities . 

The Dyer Partnership, Engineers & Planners, Inc. 3-18 



City of Bandon 
Wastewater Master Plan 

Figure 3.3.1 

Figure 3.3.2 

South View of Bandon WWTP 

Headworks of Bandon WWTP 

The Dyer Partnership, Engineers & Planners, Inc. 

Section 3 
Existing Wastewater Facilities 

3-19 



City of Bandon 
Wastevvater Master Plan 

Figure 3.3.5 
Bandon WWTP Digester 

The Dyer Partnership, Engineers & Planners, Inc. 

Section 3 
Existing Waste1Nater Facilities 

3-21 



(1J 
0 
0 
(1J 
..... 
U1 
(1J 
..... 
'1} 
0 

Ol 

" " '1J 
M 
M 
~ 
LL 
/ 
CJ) 

" " / 
L{) 
('") 

s 
In ,.,.. 
/ 

"' > 
+; 
u 

"" c; 
/ 
u 
/ 

,g 

UV DISINFECTION 
CHANNEL 

ADMINISTRATION 
BUILDING 

1st ST. 

[]]

FILMORE 
INFLUENT 
PUMP 
STATION 

NOTTO SCALE 

SLUDGE LENlt 
BLDG 

PERIMETER FENCE, TYP. 

RAS/WAS 
PUMPING 
STATION 

HEADWORKS 

d 
Q_ 

/ 

/~========~====================~~ 
THE DYER PARTNERSHIP 

ENGINEERS & PLANNERS, INC. 

DATE: JUNE, 2002 

PROJECT NO.: 4501.35 

CITY OF BANDON 
WASTEWATER MASTER PLAN 

WASTEWATER TREATMENT PLANT 

FIGURE NO. 

3.3.6 



i) 0 ;:o )> 
0 --i 
'-- m m .. 
0 '----i c: 
z z 
() .l'Tl 

10 

~ 
0 
0 
N 

w c.n 

~ 
(/) 

~ 
:ti 

rri 
::0 
;tj 
~ 
~ 
~ 
-i 
"'tJ r-
'.b. :c: 
-i 
;:n 
0 
~ 
0 
$; 
C') 

~ 
3: 

~ 
~ 

" 

I 

m 
z -i 
G> I z rn 
rn o 
rn -< 
;o m 
(/) ;o 
Qo i) 

i) )> 

);: ~ 
z z 
zm 
m ;o 
;o (/J 
(/) :x: 
-_ 'ii 
[...]
1992 

1993 

1994 

1995 

1996 

1997 

1998 

1999 

2000 

2001 

ENR Index - 1990 To 2001 

Index 

4732 

4835 

4985 

5210 

5408 

5471 

5620 

5825 

5920 

6060 

6222 

6342 

Average Annual Change ::: 

% Change 

2.54 

2.18 

3.10 

4.51 

3.80 

1.16 

2.72 

3.65 

1.63 

2.36 

2.67 

1.93 

2.62% 

Section 5 
Basis of Planning 

The cost of engineering services for major projects typically include special investigations, a 
predesign report, surveying, foundation exploration, preparation of contract drawings and 
specifications, bidding services, construction management, inspection, construction staking, start-up 
services, and the preparation of operation and maintenance manuals. Depending on the size and type 
of project, engineering costs may range from 15 to 25% of the contract cost when all of the above 
services are provided. The lower percentage applies to large projects without complicated 
mechanical systems. The higher percentage applies to small, complicated projects. The engineering 
costs for design and construction of this project will average about 20% of the construction cost. 

Legal and Administrative 

An allowance of 5 % of construction cost has been added for legal and administrative services. This 
allowance is intended to include internal project planning and budgeting, grant administration, 
liaison, interest on interim loan financing, legal services, review fees, legal advertising, and other 
related expenses associated with the project. 

Operation and Maintenance Costs 

O&M costs are difficult to predict since they depend on many things including the owner's policies, 
varying costs of labor and materials, specific maintenance required, and repair crew time required. In 

The Oyer Partnership, Engineers & Planners, Inc. 5-10 



City of Bandon 
Wastewater Master Plan 

Section 5 
Basis of Planning 

addition, future power costs are usually unknown. For the estimates used in this Plan, annual pump 
station operation and maintenance costs are taken as 5% of the construction cost (excluding power 
costs). STEP system O&M costs are $145/year per tank plus $500 per mile of piping. Grinder pump 
system O&M costs are taken as $225/year per tank plus $500 per mile of piping. Power costs are 
estimated using a cost of 7 cents per kW-hr. Gravity sewers are anticipated to be cleaned/flushed 
once every five years at a cost of 65 to 85 cents per foot. Additionally, annual O&M funds include 
an allowance to TV inspect 25% of the sewer length in 20 years at cost of $1.50 per foot. 

Annual O&M costs listed for STEP systems include power consumption costs equal to $15 per year 
per tank. STEP tanks will require pumping about every thTee to six years. Grinder pump basins 
should be cleaned every one to three years to remove accumulated grease. Grinder pump power costs 
are about $30 per year per pump. 

5.3 Sewer System Analysis Methodology 

For development and implementation of a successful III reduction program, it is necessary to identify 
the following features or conditions of the existing conveyance system. 

• Key components within the conveyance system. 
• Impact of high groundwater and rainfall on the conveyance system. 
• System areas with limited hydraulic capacity and/or frequent blockage problems. 
• Sources of extraneous flows. 

Several analyses and investigations were performed to identify the above information. Analyses 
included conducting preliminary field investigations, performing flow mapping and analysis , and 
smoke testing. The analysis methods are discussed below. The City of Bandon Infiltration/Inflow 
Study was presented to the City under separate cover in December 2001. Results of that study are 
summarized in Section 4. 

Smoke Testing 

Smoke testing was performed to detect inflow and shallow infiltration sources. This technique 
utilizes a non-toxic "smoke" that is forced into sections of the sewer lines with a blower. The smoke 
then surfaces at deficient locations, such as open cleanouts, roof drains, catch basins, and broken or 
leaking pipes. The location and type of deficiency (e.g. open cleanout) are noted and documented. 

I/I Flow Mapping & Analysis 

Flow mapping studies are performed to determine the quantity and sources of extraneous water that 
enters a sewer collection system. In order to differentiate the III from sanitary flows, flow-mapping 
studies are typically conducted at night between midnight and five a.m. It is presumed that during 
these hours most residential users will be sleeping and the domestic flow component will be 
negligible. 

Sewer inspections and measurements of III flows are performed during the high groundwater months. 
Investigations are typically made at selected manholes within a system both during a storm event and 
during a winter dry period to establish, respectively, the total III and to establish the infiltration 
component alone. 

The Oyer Partnership, Engineers & Planners, Inc. 5-11 



City of Bandon 
Wastewater Master Plan 

Section 5 
Basis of Planning 

For flow mapping, two crews, three persons each, including one man from City staff, move from 
manhole to manhole as expeditiously as possible during the middle of the night. The term mapping 
refers to the sequential order of obtaining instantaneous flow readings between each manhole section. 

Flow measurements were conducted by opening mainline manholes, visually assessing flows from 
the side laterals and the main, inserting a flow measuring device to obtain an instantaneous flow 
reading before proceeding to the next manhole upstream. Instantaneous flow measurements were 
made by inserting an Isco® Flow Poke TM into the incoming pipe segments. This flow device utilizes 
an open channel measuring technique (manometer attached to an open channel V-notch weir insert). 
During the flow mapping, general observations concerning the condition of the manholes were noted 
and documented. 

Television Inspection 

Approximately 11,000 lineal feet of gravity sewer lines were inspected by video camera. The City of 
North Bend Wastewater Department conducted the inspection and has provided Bandon with two 
videotapes and detailed reports. Inspection of the sewer lines with a TV camera permits specific 
identification of c1ogging and III sources and more specific recommendations as to correction of any 
problems/defects. These recommendations are discussed in the Bandon III Study, bound separately. 

5.4 Evaluation of Conveyance System and WWTP 

The design capacity of the City's conveyance system and wastewater treatment plant was estimated 
to assess the present and future operation of Bandon' s wastewater facilities. This analysis and 
evaluation was limited to the main components of the City's system. DEQ's minimum design flows 
for the basis of planning were utilized to assist in this evaluation. 

Conveyance System 

The conveyance system was computer modeled using the XP-SWMM2000 Stormwater and 
Wastewater Management Program, 50-node edition. Gravity flows were modeled in hydraulic mode, 
using the Manning formula for open channel flow. The existing conveyance system was split into 
two portions, East and West Bandon along the east and west interceptor lines. While the total length 
of pipe in the system was modeled, manholes and cleanouts were reduced to simplify the model and 
stay within the capacity of the program. Key manholes were selected for modeling, representing 
typical areas, areas of converging branch lines, and changes in slope and pipe direction. All flows 
were modeled as entering the system at the manholes and pump stations. 

Current flows were based on existing connections as copied directly from the City of Bandon Public 
Works Department infrastructure drawings. Future flows were based on 5,400 square foot lots in 
areas with platted lots and streets and at five housing units per acre, :in the currently undeveloped 
areas of the city limits and UGB without platted streets. The undeveloped areas are not anticipated to 
reach full build out within the study period, however future flows were modeled at full build out for 
s1zmg p1pmg. 

Slopes, inverts, sizing and lengths of piping were taken from original construction drawings, the City 
infrastructure maps or field observations where available. Where no drawings were available, 
manhole elevations were taken from topographic maps and piping was assumed to follow the slope of 

The Dyer Partnership, Engineers & Planners, Inc. 5-12 



City of Bandon 
Wastewater Master Plan 

Section 5 
Basis of Planning 

the land surface. Manning's numbers were assumed to be 0.014 for concrete pipe and 0.011 for PVC 
pipe and pipe lining. 

Flows were based on 2.1 occupants per household as developed in Section 3 and flows of 124 gpcd 
base sewage and 177 gpcd for VI. VI for new sewers was calculated at 57 gpcd in Section 4, bringing 
the total flow to 301 gpcd for existing sewers and 181 gpcd for areas with new sewers. Basin 13 has 
mainly PVC pipe and was modeled using the VI rate for new sewers. Base sewage was profiled to 
follow the hourly use curve recommended by Metcalf and Eddy. (See Appendix C) Daily VI was 
profiled to match a five-year 24-hour storm, with the peak of the storm occurring during peak 
sanitary sewer flows. This presents a worst-case scenario for pipe sizing. 

Pump station capacities were checked by performing pump down tests. The fluid levels in the wet
wells were monitored while the pumps were in manual off position and the flow rate was calculated. 
The pumps were then run for a set time and the wet-well level measured before and after. This 
provided the information needed to calculate the pump flow rates. Filmore Avenue was not tested 
due to lack of access to the wet-well and the VFDs on the pumps. Both pumps have been recently 
rebuilt and should be operating at rated capacity. 

WWTP Facilities 

The main components of the WWTP examined include the headworks, secondary treatment, 
ultraviolet (UV) disinfection chamber, and effluent outfall line. The 2021 projected flow rates for the 
plant do not exceed the construction design as detailed in the Brown and Caldwell construction 
.drawings from 1993 and the 1992 facilities plan. 

Headworks 

The headworks consist of two main components: screening and grit removal. The design flow for the 
auger screen is 3.2 MGD. The screenings compactor is designed to handle 12 cubic feet per hour of 
solids, with current solids generation at 95 cubic feet per month. The headworks appear capable of 
handling the PIF of 3 .2 MGD expected in the year 2021. 

Secondary Treatment 

Secondary treatment consists of two aeration basins, t\vo clarifiers and three digesters. Digester 
capacity is discussed under sludge handling. The t\vo aeration basins are divided into seven cells. 
Basins may be operated in plug flow, step flow or contact stabilization (reaeration) mode. The 
recommended flow for high rain periods is contact stabilization with the RAS reaerated in cells 
number one, r..vo and three before being fed raw wastewater. This shifts solids from the clarifiers and 
helps prevent solids washout. In this mode, the construction design rate for the aeration basins is six 
hours of contact time for peak month average flows of 1.2 MGD. 

The aeration basins have a total liquid capacity of 40,000 cubic feet. At 75 pounds of BOD per I 000 
ff per day, the plant has an approximate BOD capacity of 3,000 pounds per day in contact 
stabilization mode. This capacity exceeds the projected load of 1,596 maxirnum month load 
projected for 2021. 

The secondary clarifiers have a design PIF overflow rate of 1,000 gallons/day/sf. The 45-foot 
clarifier diameter gives a total capacity of 3.2 MGD. Each clarifier is designed to handle 2.4 MGD at 
an overflow rate of 1,500 gpdJsf, which meets the DEQ requirement of each clarifier sized for 75% of 

The Dyer Partnership, Engineers & Planners, Inc. 5-13 



City of Bandon 
Wastewater Master Plan 

Section 5 
Basis of Planning 

the PIF. The clarifier hydraulic capacity appears to meet the projected flow rates for 2021 based on 
the original construction data and providing the III projects are instituted and maintained. 

The average and maximum monthly BOD loading to the WWTP during the study period are 573 ppd 
and 1,013 ppd, respectively. Construction specifications for the facility list the design plant load as 
1,150 ppd average and 1,550 ppd maximum month. Projected load for 2021is902 ppd average and 
1,596 maximum. The projected maximum month BOD slightly exceeds the plant design. Permit 
levels require an 85% reduction in BOD and TSS. The allowed mass load limits and effluent 
concentrations are shown in Table 5 .4.1. 

Table S.4.1 
Permit Mass Limits For Bandon WWTP 

Average Effluent 
Parameter Concentrations Mass Load Limitations 

Month Weekly Daily Max. 
Monthly Week! Avg. Avg. Pounds 

y Pounds Pounds 
BOD 20 mg/1 30 mg/] 75 110 150 
Summer 
TSS 20 mg/I 30 mg/I 75 110 150 
Summer 
BOD Winter 30 mg/I 45 mg/l 110 170 230 
TSS Winter 30 mg/1 45 mg/I 110 170 230 

Summer= May 1 - October 31 Winter= November 1 - April JO 

Based on the permit concentration limits, Bandon is eligible to apply for a mass load limit increase 
for wet weather flows. If approved, this increase would raise the winter limit to as much as 200 ppd 
for the monthly average , 300 ppd for the weekly average and 400 ppd for the daily maximum. 
Documentation for the limit increase is included in Appendix C. DEQ requires an active VI reduction 
program for limit increases. Bandon has recently completed an I/I study and addressed the identified 
inflow sources, a major component of the DEQ requirements. It is recommended that Bandon apply 
for the mass load increase to meet the growing population demands on the facility. 

Current operation of the facility meets the DEQ permit limits. 

Conclusions. The headworks and secondary treatment systems appear to have adequate capacity to 
meet the projected load for the study period. 

Ultraviolet Disinfection and Contact Chamber 

The existing ultraviolet treatment system consists of two flow channels, each with three UV modules. 
The original design calls for the modules to be flow controlled, with one channel handling flow up to 
1.6 MGD and one module on at all times. Additional modules are brought on line at 0.7 MGD and 
1.4 MGD. The system utilizes two-channel operation for flows above 1.6 MGD with one module 
active in each channel. When effluent flows exceed 1.4 MGD a second module activates in each 
channel, with a third set of modules activating when the flow exceeds 2.8 MGD. 

The system is designed for 12.5 seconds of exposure with both channels operating and 3 .2 MGD of 
flow . Minimum required exposure time is 9.5 seconds with the effluent TSS at 30 mg/l , UV intensity 

The Oyer Partnership, Engineers & Planners, Inc. 5-14 



City of Bandon 
Wastewater Master Plan 

Section 5 
Basis of Planning 

at 70% of initial lamp intensity and 65% transmittance. The projected PIF of 3 .2 MGD is within the 
design parameters for the UV treatment system. 

Current practice is to run both UV channels continuously with all six modules activated. With the 
current high effluent quality and effective plant management, it is recommended that the UV system 
be operated with flow-paced control. This will reduce energy consumption at the facility as well as 
extending average lamp life to over four times the current installed time. Extending lamp life reduces 
hazardous waste, as UV lamps contain a small but significant amount of mercury. Running only one 
channel will reduces maintenance time for lamp cleaning and lamp changing by 50%. 

Effluent Outfall Line 

The existing main effluent outfall line was evaluated to determine its ability to convey the existing 
and future PIF. The existing main discharge line, Outfall No. l, consists of approximately 500 lineal 
feet of 12-inch diameter line. The emergency outfall line, Outfall No.2, consists of approximately 